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New Product Information (PI) format – checklist for sponsors
The following checklist has been developed by the TGA to assist sponsors in complying with the new PI format. Further information on the new format can be found on the TGA website, along with guidance in the form of Frequently Asked Questions:
Form for providing product information
Reformatting Product Information: Frequently Asked Questions
A correctly reformatted PI will have the ‘yes’ or ‘N/A’ box checked for all questions, except those indicated by a ‘*’. For these questions, a ‘no’ may be acceptable as it is not a mandatory requirement. 
Please note: submission of the completed checklist to the TGA is not required.
General requirements
	Requirement
	Completed

	Has the optional TGA template been used?*
	|_| Yes |_| No

	Have the table numbers been updated so that tables are numbered sequentially according to the order in which they appear?
	|_| Yes |_| No |_| N/A

	Have the figure numbers been updated so that figures are numbered sequentially according to the order in which they appear?
	|_| Yes |_| No |_| N/A

	Have all cross-references between sections been updated to include the section number and align with the new section heading?
	|_| Yes |_| No

	Has the pdf version of the PI been electronically bookmarked to show the first, second and third level headings?
	|_| Yes |_| No

	For minor variations, has the request to reformat the PI as part of the application been included in the comments section of the e-form, as well as the cover letter?
	|_| Yes |_| No

	Have the following documents been submitted:
Currently approved PI in the old format (in Module 1.3.1.3 Product Information – approved, or in Module 1.3.1.2 Product Information – annotated if using version 3.0 of the eCTD specifications)
	|_| Yes |_| No

	Reformatted version of the approved PI, without changes (in Module 1.3.1.2 Product Information – annotated)
	|_| Yes |_| No

	Reformatted version of the approved PI, with tracked/annotated changes (in Module 1.3.1.2 Product Information – annotated)
	|_| Yes |_| No

	Clean copy in the new format, which includes the proposed changes (in Module 1.3.1.1 Product Information – clean)
	|_| Yes |_| No


Title and section requirements
	Section
	Requirement
	Completed

	Title
	Title formatted as: Australian Product Information - TRADENAME (active ingredient) dose form?
Note: inclusion of dose form is not mandatory, but encouraged.
	|_| Yes |_| No

	1
	Correct heading used = 1 NAME OF THE MEDICINE
	|_| Yes |_| No

	
	Only the name of the active ingredient included?
	|_| Yes |_| No

	2
	Correct heading used = 2 QUALITATIVE AND QUANTITATIVE COMPOSITION
	|_| Yes |_| No

	
	Relevant text from ‘Description’ section retained, unchanged?
	|_| Yes |_| No

	
	Excipients with known effect listed here?* [required for new PIs]
If yes, has the cross-reference to section 6.1 added? (‘For the full list of excipients, see Section 6.1 List of excipients’)
	|_| Yes |_| No
|_| Yes |_| No |_| N/A

	
	Full excipient list included here?* [not recommended for new PIs]
If yes, has the required cross-reference been added in section 6.1 ‘Refer to Section 2 - Qualitative and quantitative composition’
	|_| Yes |_| No
|_| Yes |_| No |_| N/A

	
	Has the chemical structure, CAS number, chemical name and any other physicochemical information that is not clinically relevant been relocated to section 6.7?
	|_| Yes |_| No

	3
	Correct heading used = 3 PHARMACEUTICAL FORM
	|_| Yes |_| No

	
	Relevant text relocated from ‘Presentation and Storage Conditions’ section?
	|_| Yes |_| No

	
	Is the dose form described the same as that used in the ARTG and/or in the application to register the product?
	|_| Yes |_| No

	4
	Correct heading used = 4 CLINICAL PARTICULARS
	|_| Yes |_| No

	4.1
	Correct heading used = 4.1 THERAPEUTIC INDICATIONS
	|_| Yes |_| No

	
	Text relocated unchanged from ‘Indications’?
	|_| Yes |_| No

	4.2
	Correct heading used = 4.2 DOSE AND METHOD OF ADMINISTRATION
	|_| Yes |_| No

	
	Text relocated unchanged from ‘Dosage and Administration’?
	|_| Yes |_| No

	4.3
	Correct heading used = 4.3 CONTRAINDICATIONS
	|_| Yes |_| No

	4.4
	Correct heading used = 4.4 SPECIAL WARNINGS AND PRECAUTIONS FOR USE
	|_| Yes |_| No

	
	Text relocated unchanged from ‘Precautions’, except for content relocated to sections 4.6, 4.7 (if applicable) and 5.3?
	|_| Yes |_| No

	
	If there are precautions regarding use in patients with hepatic and/or renal impairment, have the subheading(s) been updated to ‘Use in renal impairment’ and/or ‘Use in hepatic impairment’?
	|_| Yes |_| No |_| N/A

	
	Have the mandatory subheadings been included?
Use in the elderly
Paediatric use
Effects on laboratory tests
	
|_| Yes |_| No
|_| Yes |_| No
|_| Yes |_| No

	4.5
	Correct heading used = 4.5 INTERACTIONS WITH OTHER MEDICINES AND OTHER FORMS OF INTERACTIONS
	|_| Yes |_| No

	
	Text relocated unchanged from ‘Interactions with other medicines’ section?
	|_| Yes |_| No

	4.6
	Correct heading used = 4.6 FERTILITY, PREGNANCY AND LACTATION
	|_| Yes |_| No

	
	Have the mandatory subheadings been included, and the approved statements been relocated unchanged from the ‘Precautions’ section?
Effects on fertility
Use in pregnancy
Use in lactation
	

|_| Yes |_| No
|_| Yes |_| No
|_| Yes |_| No

	4.7
	Correct heading used = 4.7 EFFECTS ON ABILITY TO DRIVE AND USE MACHINES
	|_| Yes |_| No

	
	If there is no statement in approved PI, has the optional standard text been added?
'The effects of this medicine on a person's ability to drive and use machines were not assessed as part of its registration'
	|_| Yes |_| No |_| N/A

	4.8
	Correct heading used = 4.8 ADVERSE EFFECTS (UNDESIRABLE EFFECTS)
	|_| Yes |_| No

	
	Text relocated unchanged from ‘Adverse effects’ section?
	|_| Yes |_| No

	
	Has the mandatory subheading ‘Reporting suspected adverse effects’ been included?
	|_| Yes |_| No

	
	Has the mandatory text been included under this subheading?
‘Reporting suspected adverse reactions after registration of the medicinal product is important. It allows continued monitoring of the benefit-risk balance of the medicinal product. Healthcare professionals are asked to report any suspected adverse reactions at www.tga.gov.au/reporting-problems.’
	|_| Yes |_| No

	4.9
	Correct heading used = 4.9 OVERDOSE
	|_| Yes |_| No

	
	Text relocated unchanged from ‘Overdosage’ section?
	|_| Yes |_| No

	
	Has the mandatory text been included?
‘For information on the management of overdose, contact the Poison Information Centre on 131126 (Australia).’
	|_| Yes |_| No

	5
	Correct heading used = 5 PHARMACOLOGICAL PROPERTIES
	|_| Yes |_| No

	5.1
	Correct heading used = 5.1 PHARMACODYNAMIC PROPERTIES
	|_| Yes |_| No

	
	Relevant text relocated unchanged from ‘Pharmacology’ and ‘Clinical trials’ sections?
	|_| Yes |_| No

	
	Required subheadings included:
Mechanism of action
Clinical trials
	
|_| Yes |_| No
|_| Yes |_| No

	5.2
	Correct heading used = 5.2 PHARMACOKINETIC PROPERTIES
	|_| Yes |_| No

	
	Relevant text relocated unchanged from ‘Pharmacology’ section?
	|_| Yes |_| No

	
	Have the following subheadings been included where relevant?
Absorption*
Distribution*
Metabolism*
Excretion*
	
[bookmark: Check1]|_|Yes |_| No
|_| Yes |_| No
|_| Yes |_| No
|_| Yes |_| No

	5.3
	Correct heading used = 5.3 PRECLINICAL SAFETY DATA
	|_| Yes |_| No

	
	Relevant text relocated unchanged from ‘Precautions’ section?
Note: if the carcinogenicity statement includes relevant clinical information it should be retained in Section 4.4, with a cross-reference included under the Carcinogenicity subheading in section 5.3.
	|_| Yes |_| No

	
	Have the mandatory subheadings been included? 
Genotoxicity
Carcinogenicity
	
|_| Yes |_| No
|_| Yes |_| No

	6
	Correct heading used = 6 PHARMACEUTICAL PARTICULARS
	|_| Yes |_| No

	6.1
	Correct heading used = 6.1 LIST OF EXCIPIENTS
	|_| Yes |_| No

	
	If excipient list was retained in section 2, has the appropriate cross-reference been added? [not appropriate for new PIs]*
‘Refer to Section 2 - Qualitative and quantitative composition’
	|_| Yes |_| No |_| N/A

	6.2
	Correct heading used = 6.2 INCOMPATIBILITIES
	|_| Yes |_| No

	
	If there is no statement in approved PI, has the optional standard text been added?
‘Incompatibilities were either not assessed or not identified as part of the registration of this medicine’, or a relevant cross-reference to section 4.5.
	|_| Yes |_| No |_| N/A

	6.3
	Correct heading used = 6.3 SHELF LIFE
	|_| Yes |_| No

	
	If the shelf-life is not included, has the optional standard text been used?
‘In Australia, information on the shelf life can be found on the public summary of the Australian Register of Therapeutic Goods (ARTG). The expiry date can be found on the packaging.’
	|_| Yes |_| No |_| N/A

	6.4
	Correct heading used = 6.4 SPECIAL PRECAUTIONS FOR STORAGE
	|_| Yes |_| No

	6.5
	Correct heading used = 6.5 NATURE AND CONTENTS OF CONTAINER
	|_| Yes |_| No

	6.6
	Correct heading used = 6.6 SPECIAL PRECAUTIONS FOR DISPOSAL
	|_| Yes |_| No

	
	If there is no statement in approved PI, has one of the optional standard text statements been added?
‘In Australia, any unused medicine or waste material should be disposed of by taking to your local pharmacy’ or ‘In Australia, any unused medicine or waste material should be disposed of in accordance with local requirements’
	|_| Yes |_| No |_| N/A

	6.7
	Correct heading used = 6.7PHYSICOCHEMICAL PROPERTIES
	|_| Yes |_| No

	
	Have the mandatory subheadings been included?
Chemical structure
CAS number
	
|_| Yes |_| No
|_| Yes |_| No

	7
	Correct heading used = 7 MEDICINE SCHEDULE (POISONS STANDARD)
	|_| Yes |_| No

	8
	Correct heading used = 8 SPONSOR
	|_| Yes |_| No

	
	Have the sponsor contact details been included (phone, email and/or website)?*
	|_| Yes |_| No

	9
	Correct heading used = 9 DATE OF FIRST APPROVAL
	|_| Yes |_| No

	10
	Correct heading used = 10 DATE OF REVISION
	|_| Yes |_| No

	
	SUMMARY TABLE OF CHANGES included?
	|_| Yes |_| No
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